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s=amranas. FCC RF Test Report

Report No. : FR452305C

In-Band Emissions

Test Result

s e o | Se [ e | Re
Ant1 6265 242Tone RU16 See test graph See test graph PASS

Ant2 6265 242Tone RU16 See test graph See test graph PASS

Ant3 6265 242Tone RU16 See test graph See test graph PASS

Ant4 6265 242Tone RU16 See test graph See test graph PASS

Ant1 6585 242Tone RU16 See test graph See test graph PASS

11BE320MIMO Ant2 6585 242Tone RU16 See test graph See test graph PASS
Ant3 6585 242Tone RU16 See test graph See test graph PASS

Ant4 6585 242Tone RU16 See test graph See test graph PASS

Ant1 6905 242Tone RU16 See test graph See test graph PASS

Ant2 6905 242Tone RU16 See test graph See test graph PASS

Ant3 6905 242Tone RU16 See test graph See test graph PASS

Ant4 6905 242Tone RU16 See test graph See test graph PASS

Ant1 6115 52Tone RU4 See test graph See test graph PASS

Ant2 6115 52Tone RU4 See test graph See test graph PASS

Ant3 6115 52Tone RU4 See test graph See test graph PASS

Ant4 6115 52Tone RU4 See test graph See test graph PASS

Ant1 6435 52Tone RU4 See test graph See test graph PASS

Ant2 6435 52Tone RU4 See test graph See test graph PASS

Ant3 6435 52Tone RU4 See test graph See test graph PASS

Ant4 6435 52Tone RU4 See test graph See test graph PASS

Ant1 6535 52Tone RU4 See test graph See test graph PASS

11BE20MIMO Ant2 6535 52Tone RU4 See test graph See test graph PASS
Ant3 6535 52Tone RU4 See test graph See test graph PASS

Ant4 6535 52Tone RU4 See test graph See test graph PASS

Ant1 7095 52Tone RU4 See test graph See test graph PASS

Ant2 7095 52Tone RU4 See test graph See test graph PASS

Ant3 7095 52Tone RU4 See test graph See test graph PASS

Ant4 7095 52Tone RU4 See test graph See test graph PASS

Ant1 7115 52Tone RU4 See test graph See test graph PASS

Ant2 7115 52Tone RU4 See test graph See test graph PASS

Ant3 7115 52Tone RU4 See test graph See test graph PASS

Ant4 7115 52Tone RU4 See test graph See test graph PASS

Ant1 6125 52Tone RU8 See test graph See test graph PASS

Ant2 6125 52Tone RU8 See test graph See test graph PASS

Ant3 6125 52Tone RU8 See test graph See test graph PASS

11BE4OMIMO Ant4 6125 52Tone RU8 See test graph See test graph PASS
Ant1 6445 52Tone RU8 See test graph See test graph PASS

Ant2 6445 52Tone RU8 See test graph See test graph PASS

Ant3 6445 52Tone RU8 See test graph See test graph PASS

Ant4 6445 52Tone RU8 See test graph See test graph PASS
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Ant1 6565 52Tone RU8 See test graph See test graph PASS
Ant2 6565 52Tone RU8 See test graph See test graph PASS
Ant3 6565 52Tone RU8 See test graph See test graph PASS
Ant4 6565 52Tone RU8 See test graph See test graph PASS
Ant1 7085 52Tone RU8 See test graph See test graph PASS
Ant2 7085 52Tone RU8 See test graph See test graph PASS
Ant3 7085 52Tone RU8 See test graph See test graph PASS
Ant4 7085 52Tone RU8 See test graph See test graph PASS
Ant1 6145 52Tone RU16 See test graph See test graph PASS
Ant2 6145 52Tone RU16 See test graph See test graph PASS
Ant3 6145 52Tone RU16 See test graph See test graph PASS
Ant4 6145 52Tone RU16 See test graph See test graph PASS
Ant1 6465 52Tone RU16 See test graph See test graph PASS
Ant2 6465 52Tone RU16 See test graph See test graph PASS
Ant3 6465 52Tone RU16 See test graph See test graph PASS
11BESOMIMO Ant4 6465 52Tone RU16 See test graph See test graph PASS
Ant1 6625 52Tone RU16 See test graph See test graph PASS
Ant2 6625 52Tone RU16 See test graph See test graph PASS
Ant3 6625 52Tone RU16 See test graph See test graph PASS
Ant4 6625 52Tone RU16 See test graph See test graph PASS
Ant1 7025 52Tone RU16 See test graph See test graph PASS
Ant2 7025 52Tone RU16 See test graph See test graph PASS
Ant3 7025 52Tone RU16 See test graph See test graph PASS
Ant4 7025 52Tone RU16 See test graph See test graph PASS
Ant1 6185 106Tone RU16 See test graph See test graph PASS
Ant2 6185 106Tone RU16 See test graph See test graph PASS
Ant3 6185 106Tone RU16 See test graph See test graph PASS
Ant4 6185 106Tone RU16 See test graph See test graph PASS
Ant1 6505 106Tone RU16 See test graph See test graph PASS
11BE160MIMO Ant2 6505 106Tone RU16 See test graph See test graph PASS
Ant3 6505 106Tone RU16 See test graph See test graph PASS
Ant4 6505 106Tone RU16 See test graph See test graph PASS
Ant1 6985 106Tone RU16 See test graph See test graph PASS
Ant2 6985 106Tone RU16 See test graph See test graph PASS
Ant3 6985 106Tone RU16 See test graph See test graph PASS
Ant4 6985 106Tone RU16 See test graph See test graph PASS
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SPORTON LAB.

FCC RF Test Report
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Test Graphs

11BE320MIMO_Ant1_6265_242Tone_RU16

Spectrum T
Ref Level 15.00 dBm Offset 25.32 dB Mode Sweep
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CF 6.265 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -2.23 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz | -518.400 MHz 5,000 MHz 5.70924 GHz -53.64 dBm -51.41 dB -11.41dB
518,400 MHz | -345.600 MHz 5.000 MHz 5.74700 GHz -53.88 dBm -51.65 dB -11.68.dB |
-345,600 MHz | -173.800 MHz 5.000 MHz 6.09112 GHz -43.45 dBm -41.22 dB 2122 dB
-173.800 MHz | -172.800MHz | 5,000 MHz | 6.09128 GHz -43.41 dbm | [ B
172,800 MHz 173.800 MHz 5,000 MHz 6.43872 GHz -42.15 dBm
173,800 MHz 245,600 MHz 5,000 MHz 6.57049 GHz -45.02 dBm
345,600 MHz 518.400 MHz 5,000 MHz 6.78300 GHz -50.36 dBm
518,400 MHz 200.000 MHz 5,000 MHz 6.891500 GHz -50.32 dBém
7
I J
Date: 28.JUN.2024 01:

11BE320MIMO_Ant2_6265_242Tone_RU16

Spectrum T

Ref Level 15.00 dBm Offset 25.44 dB Mode Sweep
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CF 6.265 GHz 10001 pts Span 1.6 GHz

Spectrum Emission Mask Standard: None

Peak Power -2.65 dBm RBW 5.000 MHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-800.000 MHz -511.200 MHz 000 MHz 5.71660 GHz -53.47 dBm -50.82 dB -10.82 dB
-511.200 MHz -340.800 MHz .000 MHz 5.75420 GHz -53.77 dBm -51.12 dB -11.14 dB
-340.800 MHz -171.400 MHz .00 Hz 6.09352 GHz -41.86 dBm -39.20 dB -19.20 dB
-171.400 MHz = -170.400 MHz .000 MHz | 6.09368 GHz -41.73 dBm__ -39.07 dB | -20.74 dB
170.400 MHz 171.400 MHz 5.000 MHz 6.43632 GHz -40.69 dBm -38.04 dB -19.71 dB
171,400 MHz 340.800 MHz 5.000 MHz 6.43664 GHz -40.22 dBm -37.57 dB -17.55 dB
340.800 MHz 511.200 MHz 5.000 MHz 6.77596 GHz -50.52 dBm -47.687 db -7.89 dB
511.200 MHz 800.000 MHz 5.000 MHz 6.82364 GHz -50.42 dbm -47.77 db -7.77 dB
et -—
JL
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11BE320MIMO_Ant3_6265_242Tone_RU16

Spectrum mﬂl
Ref Level 15.00 dém Offset 25.91 d& Mode Sweep
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CF 6.265 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -1.65 dBm RBW 5.000 MHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |
-800.000 MHz -511.200 MHz 000 MHz 5.70908 GHz -52.99 dBm -51.34 dB
-511.200 MHz -340.800 MHz 000 MHz 5.75468 GHz -53.34 dBm -51.69 dB
-340.800 MHz -171.400 MHz 00 Hz 6.09352 GHz -40.87 dBm -39.22 dB
-171,400 MHz | -170.400 MHz | .000 MHz | 6.09368 GHz -40.95dBm | -39.30dB |
170,400 MHz 171.400 MHz 5,000 MHz 6.43632 GHz -38.96 dBm -37.31dB
171,400 MHz 240,800 MHz 5,000 MHz 6.57594 GHz -43.20 dBm -41.55dB
340,800 MHz 511.200 MHz 5,000 MHz 6.77596 GHz -40.50 dBm -47.85dB
511,200 MHz 200.000 MHz 5,000 MHz 6.78476 GHz -40.44 dBm -47.79 dB

T ] T T

Date: 28.JUN.2024 01:5

11BE320MIMO_Ant4_6265_242Tone_RU16

Spectrum T
Ref Level 15.00 dBm Offset 25.62 dB Mode Sweep
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-60 d
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CF 6.265 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -1.91 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz | -511.200 MHz 5,000 MHz 5.71532 GHz -53.34 dBm -51.43 dB -11.43 dB
511,200 MHz | -340.800 MHz 5.000 MHz 5.75420 GHz -53.58 dBm -51.67 dB -11.70 dB
-340,800 MHz | -171.400 MHz 5.000 MHz 6.09240 GHz -40.84 dBm -38.93 dB -18.87 dB
-171.400 MHz | -170.400 MHz | 5,000 MHz | 6.09368 GHz -40.72 dbm | [ B
170,400 MHz 171.400 MHz 5,000 MHz 6.43632 GHz -39.93 dBm
171,400 MHz 240,800 MHz 5,000 MHz 6.57882 GHz -45.23 dBm
340,800 MHz 511.200 MHz 5,000 MHz 6.77580 GHz -40.29 dBm
511,200 MHz 200.000 MHz 5,000 MHz 6.780988 GHz -40.18 dBm
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11BE320MIMO_Ant1_6585_242Tone_RU16

Spectrum
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Ref Level 15.00 dBm
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CF 6.585 GHz 10001 pts Span 1.6 GHz

Spectrum Emission Mask Standard: None

Peak Power -2.09 dBm RBW 5.000 MHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-800.000 MHz -511.200 MHz 000 MHz 07196 GHz -50.72 dBm -48.62 dB -8.62 dB
-511.200 MHz -340.800 MHz .000 MHz .07628 GHz -50.63 dBm -48.54 dB -8.72 dB
-340.800 MHz -171.400 MHz 00 Hz 41336 GHz -40.49 dBm -38.39 dB -18.38 dB
171,400 MHz | -170.400 MHz | 5.000 MHz | 41368 GHz -4085cdBm | -38.75dB | -20.42 dB
170,400 MHz 171.400 MHz 5,000 MHz 6.75632 GHz -40.24 dBm -38.15dB -19.82 db
171,400 MHz 240,800 MHz 5,000 MHz 6.75648 GHz -39.34 dBm -37.24 dB -17.24 dB
340,800 MHz 511.200 MHz 5,000 MHz 7.09612 GHz -52.31 dBém -50.22 dB -10.22 dB
511,200 MHz 200.000 MHz 5,000 MHz 7.10028 GHz -52.24 dBém -50.15 dB -10.15 dB
T
I J LI
Date: 28.JUN.2024 01:5

11BE320MIMO_Ant2_6585_242Tone_RU16

Spectrum T
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CF 6.585 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -1.92 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz | -508.800 MHz 5,000 MHz 6.07532 GHz -51.24 dBm -49.33 dB -9.33dB
508,800 MHz | -339.200 MHz 5.000 MHz 6.07772 GHz -51.10 dBm -49.19 dB -9.29 dB
-339.200 MHz | -170.600 MHz 5.000 MHz 6.41432 GHz -38.70 dBm -36.78 dB -16.78 dB
-170.600 MHz | -169.600 MHz | 5,000 MHz | 6.41448 GHz -39.31 dbm | -37.30dB -10.06 dB
169,600 MHz 170.600 MHz 5,000 MHz 6.75552 GHz -39.38 dBm -37.47 dB .
170,600 MHz 339.200 MHz 5,000 MHz 6.75568 GHz -39.37 dBm -37.45dB E
320,200 MHz 508.800 MHz 5,000 MHz 7.09244 GHz -52.66 dém -50.74 dB E
508,800 MHz 200.000 MHz 5,000 MHz 7.10428 GHz -52.64 dém -50.72 dB 10.
— -—
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11BE320MIMO_Ant3_6585_242Tone_RU16

Spectrum mﬂl
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CF 6.585 GHz 10001 pts Span 1.6 GHz

Spectrum Emission Mask Standard: None

Peak Power -1.82 dBm RBW 5.000 MHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-800.000 MHz -513.600 MHz 000 MHz {06796 GHz -50.61 dBm -48.79 dB -8.79 dB
-513.600 MHz -342.400 MHz 000 MHz .07164 GHz -50.53 dBm -48.71 dB -8.73 dB
-342.400 MHz -172.200 MHz 00 Hz 24556 GHz -48.68 dBm -46.85 dB -18.99 dB
-172.200 MHz | -171.200 MHz .000 MHz | 41288 GHz -41.70 dBm__ -39.87 dB | -21.54 dB
171,200 MHz 172,200 MHz 5,000 MHz 6.75712 GHz -41.25 dBm -39.42 dB -21.09 db
172,200 MHz 242,400 MHz 5,000 MHz 6.92620 GHz -48.27 dBm -46.44 dB -18.50 dB
342,400 MHz 513.600 MHz 5,000 MHz 7.09852 GHz -52.21 dBém -50.38 dB -10.39 dB
513,600 MHz 200.000 MHz 5,000 MHz 7.10524 GHz -52.10 dBém -50.28 dB -10.28 dB
™
il J (T
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CF 6.585 GHz 10001 pts Span 1.6 GHz

Spectrum Emission Mask Standard: None

Peak Power -1.86 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |
-800,000 MHz | -508.800 MHz 5,000 MHz 6.07532 GHz -50.34 dBm -48.48 dB R
508,800 MHz | -339.200 MHz 5.000 MHz 6.07692 GHz -50.33 dBm -48.47 dB E
-339.200 MHz | -170.600 MHz 5.000 MHz 6.41384 GHz -40.15 dBm 38.29 dB .
-170.600 MHz | -169.600 MHz | 5,000 MHz | 6.41448 GHz -39.75 dbm | -37.89.dB | k
169,600 MHz 170.600 MHz 5,000 MHz 6.75552 GHz -38.98 dBm -37.13dB .
170,600 MHz 339.200 MHz 5,000 MHz 6.75568 GHz -38.31 dBm -36.45 dB E
320,200 MHz 508.800 MHz 5,000 MHz 7.09324 GHz -51.98 dBm -50.12 dB .
508,800 MHz 200.000 MHz 5,000 MHz 7.09530 GHz -51.80 dBm -49.94 dB K
7 -—
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11BE320MIMO_Ant1_6905_242Tone_RU16

Spectrum mﬂl
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CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -2.10 dBm RBW 5.000 MHz
Range Low | Range U, | RBW |  Freguency Power Abs | PowerRel |  ALimit
-800.000 MHz -511.200 MHz 000 MHz 38236 GHz -49.89 dBm -47.79 dB -7.79 dB
-511.200 MHz -340.800 MHz 000 MHz 39452 GHz -49.99 dBm -47.89 dB -7.94 dB
-340.800 MHz -171.400 MHz 00 Hz 73352 GHz -39.61 dBm -37.51 dB -17.50 dB
-171.400 MHz = -170.400 MHz .000 MHz | 73368 GHz -39.41 dBm__ -37.31dB -18.98 dB
170,400 MHz 171.400 MHz 5,000 MHz 7.07632 GHz -42.77 dBm -40.67 dB -22.34 dB
171,400 MHz 240,800 MHz 5,000 MHz 7.21226 GHz -49.07 dBm -46.96 dB -20.55 dB
340,800 MHz 511.200 MHz 5,000 MHz 7.41564 GHz -52.62 dém -50.52 dB -10.56 dB
511,200 MHz 200.000 MHz 5,000 MHz 7.43130 GHz -52.42 dém -50.32 dB -10.32 dB
™ __
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CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -2.41 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz | -508.800 MHz 5,000 MHz 6.39452 GHz -50.17 dBm -47.76 dB -7.76 dB
508,800 MHz | -339.200 MHz 5.000 MHz 6.39692 GHz -50.16 dBm -47.76 dB -7.81dB
-339.200 MHz | -170.600 MHz 5.000 MHz 6.73432 GHz -38.75 dBm -36.34 dB -16.34 dB
-170.600 MHz | -169.600 MHz | 5,000 MHz | 6.73448 GHz -38.91 dbm | [ A7 dB
169,600 MHz 170.600 MHz 5,000 MHz 7.07552 GHz -41.98 dBm
170,600 MHz 339.200 MHz 5,000 MHz 7.07616 GHz -41.65 dBm
320,200 MHz 508.800 MHz 5,000 MHz 7.41356 GHz -52.81 dBém
508,800 MHz 200.000 MHz 5,000 MHz 743164 GHz -52.77 deém
7
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11BE320MIMO_Ant3_6905_242Tone_RU16

Spectrum mﬂl
Ref Level 15.00 dém Offset 26.00 d& Mode Sweep
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CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -1.91 dBm RBW 5.000 MHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-800.000 MHz -513.600 MHz 000 MHz 39020 GHz -49.58 dBm -47.67 dB -7.67 dB
-513.600 MHz -342.400 MHz 000 MHz .39148 GHz -49.56 dBm -47.65 dB -7 .65 dB
-342.400 MHz -172.200 MHz 00 Hz 73272 GHz -39.95 dBm -38.04 dB -18.03 dB
-172.200 MHz | -171.200 MHz .000 MHz | .73288 GHz -39.93 dBm__ -38.02 dB | -19.68 dB
171,200 MHz 172.200 MHz 5,000 MHz 7.07712 GHz -43.57 dBm -41.66 dB -23.32 dB
172,200 MHz 242,400 MHz 5,000 MHz 7.24732 GHz -49.74 dBm -47.83 dB -19.83 dB
342,400 MHz 513.600 MHz 5,000 MHz 7.41852 GHz -52.65 dém -50.74 dB -10.74 dB
513,600 MHz 200.000 MHz 5,000 MHz 7.44732 GHz -52.58 dém -50.67 dB -10.67 dB
™

JL

Date: 28.JUN.2024 03:

J (T

11BE320MIMO_Ant4_6905_242Tone_RU16

Spectrum T
Ref Level 15.00 dBm Offset 26.21 dB Mode Sweep
Count 1007100
@ 1Rm View
10 dbjpeit fheck PARS
p<200
s
-10dl W%
-20d —
-30 di " ]
=40 d|
sod \
———
-60 d
-70d
-80 d
CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -1.67 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz | -506.400 MHz 5,000 MHz 6.39660 GHz -49.45 dBm -47.78 dB -7.78 dB
506,400 MHz | -337.600 MHz 5.000 MHz 6.39900 GHz -49.37 dBm -47.70 dB -7.72dB
-337.600 MHz | -169.800 MHz 5.000 MHz 6.73512 GHz -37.58 dBm -36.31 dB -16.30dB |
-169,800 MHz | -168.800 MHz | 5,000 MHz | 6.73528 GHz -3751dBm | -35.84dB | -17.51dB
168,800 MHz 169.800 MHz 5,000 MHz 7.07472 GHz -41.21 dBm -39.54 dB .
169,800 MHz 337.600 MHz 5,000 MHz 7.07504 GHz -40.77 dBm -39.10 dB [
337,600 MHz 506.400 MHz 5,000 MHz 7.41132 GHz -52.36 dém -50.69 dB 4
506,400 MHz 200.000 MHz 5,000 MHz 7.42088 GHz -52.19 deém -50.52 dB 10.
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11BE20MIMO_Ant1_6115_52Tone_RU4

Date: 28.JUN.2024 03:24:36
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CF 6.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.01 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-50.000 MHz -34,050 MHz 00.000 kHz .06724 GHz -66.05 dBm -53.04 dB -13.04 dB
-34,050 MHz -22.700 MHz 00.000 kHz .08128 GHz -66.56 dBm -53.55 dB -13.89 dB
-22.700 MHz -12.350 MHz 00.000 kHz .10265 GHz -53.33 dBm -40.31 dB -20.31 dB
-12.350 MHz | -11.350 MHz | 200.000 kHz | .10265 GHz -53.84 dBm__ 40.83 dB -20.93 dB
11,350 MHz 12,350 MHz | 200.000 kHz 6.12735 GHz -53.96 dBm -40.95 dB -21.05 dB
12,350 MHz 22,700 MHz | 200,000 kHz 6.12742 GHz -53.53 dBm -40.51 dB -20.46 dB
22,700 MHz 34,050 MHz | 200.000 kHz 6.14894 GHz -66.42 dBm -53.40 dB -13.53 dB
34,050 MHz 50,000 MHz | 200.000 kHz 6.15274 GHz -66.10 dém -53.00 dB -13.00 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.81 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -34,200 MHz 200,000 kHz 6.07927 GHz -66.30 dBm -53.49 dB -13.49 dB
-34,200 MHz -22,800 MHz | 200.000 kHz 6.08101 GHz -66.40 dBm -53.59 dB -13.80dB |
-22,800 MHz -12,400 MHz | 200.000 kHz 6.10256 GHz -53.43 dBm [ B |
-12,400 MHz | -11.400 MHz | 200,000 kHz | 6.10261 GHz -53.50 dBm | [
11,400 MHz 12,400 MHz | 200.000 kHz 6.12740 GHz -53.81 dBm
12,400 MHz 22,800 MHz |~ 200,000 kHz 6.12744 GHz -52.10 dBm
22,800 MHz 34,200 MHz | 200.000 kHz 6.14914 GHz -66.32 dém
34,200 MHz 50,000 MHz | 200.000 kHz 6.15597 GHz -65.29 dém
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.96 dBm

Standard: None

RBW 200.000 kHz

Range Low Range U | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz -35.250 MHz 00.000 kHz 0671 Hz -65.51 dBm -52.55 dB -12.55dB
-35.250 MHz -23.500 MHz 00.000 kHz .0800 Hz -66.47 dBm -53.51 dB -13.84 dB
-23.500 MHz -12.750 MHz 00.000 kHz .1022 Hz -55.72 dBm -42.76 dB -22.75 dB
-12.750 MHz | -11.750 MHz | 00.000 kHz | .10226 GHz -56.28 dBm__ -43.33 dB_ -23.43 dB
11,750 MHz 12,750 MHz | 200.000 kHz 6.12774 GHz -56.05 dBm -43.09 dB -23.19 dB
12,750 MHz 23.500 MHz |~ 200,000 kHz 6.12777 GHz -56.00 dBm -43.04 dB -23.03 dB
23,500 MHz 35,250 MHz | 200.000 kHz 6.15020 GHz -66.38 dBm -53.43 dB -13.47 dB
35,250 MHz 50,000 MHz | 200.000 kHz 6.15359 GHz -65.92 dém -52.96 dB -12.96 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.95 dBm
Range Low |

Standard: None

RBW 200.000 kHz

Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz 34,950 MHz | 200,000 kHz 6.06723 GHz -65.74 dBm -52.79 dB -12.79 dB
-34,950 MHz 23,300 MHz | 200.000 kHz 6.08012 GHz -66.64 dBm -53.68 dB -13.75 dB
-23,300 MHz 12,650 MHz | 200.000 kHz 6.10229 GHz -55.77 dBm -42.82 dB 2278 dB |
12650 MHz | -11.650 MHz | 200.000 kHz | 6.10236 GHz -56.15 dBm | [ :
11,650 MHz 12,650 MHz | 200.000 kHz 6.12765 GHz -55.44 dBm
12,650 MHz 23,300 MHz |~ 200,000 kHz 6.12769 GHz -55.37 dBm
23,300 MHz 34,950 MHz | 200.000 kHz 6.14994 GHz -66.38 dBm
34,950 MHz 50,000 MHz | 200.000 kHz 6.15245 GHz -65.20 dém
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Spectrum mﬂl

Ref Level 15.00 dém Offset 25.57 d& Mode Sweep
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CF 6.435 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -13.22 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz -34,350 MHz 00.000 kHz 38578 GHz -65.15 dBm -51.93 dB -11.93 dB
-34.350 MHz -22.900 MHz 00.000 kHz 40074 GHz -65.28 dBm -52.06 dB -12.16 dB
-22.900 MHz -12.450 MHz 00.000 kHz 42252 GHz -54.47 dBm -41.25 dB -21.23 dB
-12.450 MHz | -11.450 MHz | 200.000 kHz | 42256 GHz -5462dbm | -41.40dB | -21.50dB
11,450 MHz 12,450 MHz | 200.000 kHz 6.44744 GHz -54.14 dBm -40.92 dB -21.22 dB
12,450 MHz 22,900 MHz | 200,000 kHz 6.44745 GHz -532.83 dBm -40.61 dB -20.61 dB
22,900 MHz 34,350 MHz | 200.000 kHz 6.460924 GHz -65.50 dBm -52.28 dB -12.40 dB
34,350 MHz 50,000 MHz | 200.000 kHz 6.47877 GHz -65.19 dém -51.97 dB -11.97 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.85 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz 33,900 MHz | 200,000 kHz 6.39111 GHz -64.85 dBm -52.00 dB -12.00 dB
-33,900 MHz 22,600 MHz | 200.000 kHz 6.40111 GHz -65.40 dBm -52.55 dB -12.56 dB |
-22,600 MHz 12,300 MHz | 200.000 kHz 6.42263 GHz -52.65 dBm -39.80 dB -19.74 dB
412300 MHz | -11.300 MHz | 200.000 kHz | 6.42270 GHz -53.37dBm | -40.51dB |  -20.61dB

11,300 MHz 12.300 MHz | 200.000 kHz 6.44730 GHz -53.26 dBm -40.41 dB -20.51 dB
12,300 MHz 22,600 MHz |~ 200,000 kHz 6.44733 GHz -52.41 dBm -39.56 dB -19.54 dB
22,600 MHz 33,900 MHz | 200.000 kHz 6.46E74 GHz -65.27 dBm -52.42 dB -12.50 dB
33,900 MHz 50,000 MHz | 200.000 kHz 6.48218 GHz -64.92 dém -52.07 db -12.07 dB
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SPORTON LAB.

FCC RF Test Report

Report No
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Spectrum mﬂl
Ref Level 15.00 dém Offset 25.54 dB Mode Sweep
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@ 1Rm View
10 dbipait fheck BARS
p<200
od
-10d
= P
204 ,’ 1L T| |
d )
3” . h{ =
40d =l B
s0d el ™
o / \
—r A
-70d
-aod
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.36 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-50.000 MHz -34,950 MHz 00.000 kHz 38822 GHz -65.08 dBm -51.71 dB -11.72 dB
-34.950 MHz -23.300 MHz 00.000 kHz 40019 GHz -65.12 dBm -51.76 dB -11.90 dB
-23.300 MHz -12.650 MHz 00.000 kHz 42231 GHz -55.49 dBm -42.12 dB -22.09 dB
-12.650 MHz | -11.650 MHz | 200.000 kHz | 42236 GHz -5550dBm | -42.14dB | -22.24dB
11,650 MHz 12,650 MHz | 200.000 kHz 6.44763 GHz -55.37 dBm -42.00 dB -22.50 dB
12,650 MHz 23,300 MHz |~ 200,000 kHz 6.44769 GHz -55.02 dBm -41.66 dB -21.63 dB
23,300 MHz 34,950 MHz | 200.000 kHz 646992 GHz -65.63 dBm -52.26 dB -12.20 dB
34,950 MHz 50,000 MHz | 200.000 kHz 6.48128 GHz -65.04 dBém -51.68 dB -11.68 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.86 dBm
Rangelow | RangeUp | RBW |

Standard: None

RBW 200.000 kHz

Frequency | Power Abs | Power Rel | Alimit |
-50,000 MHz -34,800 MHz 200,000 kHz 6.39276 GHz -65.04 dBm -52.19 dB -12.19dB
-34,800 MHz -23.200 MHz | 200.000 kHz 6.40043 GHz -65.14 dBm -52.28 dB -12.52 dB
-23,200 MHz -12,600 MHz | 200.000 kHz 6.42219 GHz -55.48 dBm [ B |
-12,600 MHz | -11.600 MHz | 200.000 kHz | 6.42240 GHz -55.24 dBm | [
11,600 MHz 12,600 MHz | 200.000 kHz 6.44757 GHz -54.66 dBm
12,600 MHz 23.200 MHz | 200,000 kHz 6.44763 GHz -55.13 dBm
23,200 MHz 34,800 MHz | 200.000 kHz 6.46078 GHz -65.43 dBm
34,800 MHz 50,000 MHz | 200.000 kHz 6.47180 GHz -64.98 dBm
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11BE20MIMO_Ant1_6535_52Tone_RU4

Spectrum
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Spectrum Emission Mask Standard: None

Peak Power -12.65 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimi
-50.000 MHz -34,350 MHz 00.000 kHz 49094 GHz -64.96 dBm -52.31 dB -12.31 dB
-34.350 MHz -22.,900 MHz 00.000 kHz 5006 Hz -65.41 dBm -52.76 dB -12.81 dB
-22.900 MHz -12.450 MHz 00.000 kHz 52255 GHz -53.30 dBm -40.66 dB -20.65 dB
-12.450 MHz | -11.450 MHz | 200.000 kHz | 52256 GHz -54.07dbm | -4143dB | -2153dB
11,450 MHz 12,450 MHz | 200.000 kHz 6.54744 GHz -54.25 dBm -41.61dB -21.71dB
12,450 MHz 22,900 MHz | 200,000 kHz 6.54755 GHz -54.02 dBm -41.37 dB -21.30 dB
22,900 MHz 34,350 MHz | 200.000 kHz 6.96916 GHz -65.30 dBm -52.65 dB -12.86 dB
34,350 MHz 50,000 MHz | 200.000 kHz 6.57020 GHz -65.17 dBém -52.52 dB -12.52 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.43 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -34,950 MHz 200,000 kHz 6.48517 GHz -65.09 dBm -52.66 dB -12.66 dB |
-34,950 MHz -23.300 MHz | 200.000 kHz 6.50007 GHz -65.66 dBm -53.23 dB -13.24 dB
-23,300 MHz -12,650 MHz | 200.000 kHz 6.52227 GHz -54.72 dBm -42.29 dB -22.23dB |
-12,650 MHz | -11.650 MHz | 200.000 kHz | 6.52236 GHz -55.07 dBm | -42.64dB | -22.74dB
11,650 MHz 12,650 MHz | 200.000 kHz 6.54764 GHz -55.44 dBm .
12,650 MHz 23,300 MHz |~ 200,000 kHz 6.54765 GHz -55.13 dBm
23,300 MHz 34,950 MHz | 200.000 kHz 6.56982 GHz -65.50 dBm
34,950 MHz 50,000 MHz | 200.000 kHz 6.58394 GHz -65.27 dBém
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Spectrum Emission Mask Standard: None
Peak Power -13.15 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz -34,950 MHz 00.000 kHz 49932 GHz -65.01 dBm -51.85 dB -11.85 dB
-34.950 MHz -23.300 MHz 00.000 kHz .S0006 GHz -65.30 dBm -52.14 dB -12.15 dB
-23.300 MHz -12.650 MHz 00.000 kHz 52231 GHz -55.39 dBm -42.24 dB -22.21 dB
-12.650 MHz | -11.650 MHz | 200.000 kHz | 52239 GHz -55.07dbm | -41.92dB | -22.62dB
11,650 MHz 12,650 MHz | 200.000 kHz 6.54765 GHz -56.30 dBm -43.15dB -23.25 dB
12,650 MHz 23,300 MHz |~ 200,000 kHz 6.594773 GHz -55.62 dBm -42.47 dB -22.41 dB
23,300 MHz 34,950 MHz | 200.000 kHz 6.56990 GHz -65.58 dBm -52.43 db -12.47 db
34,950 MHz 50,000 MHz | 200.000 kHz 6.57449 GHz -65.25 dBém -52.00 dB -12.09 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.98 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -35.100 MHz 200,000 kHz 6.49979 GHz -65.06 dBm -52.07 dB -12.07 dB
-35,100 MHz -23.400 MHz | 200.000 kHz 6.49994 GHz -65.48 dBm -52.50 d -12.54 dB
-23,400 MHz -12,700 MHz | 200.000 kHz 6.52227 GHz -55.58 dBm [ B |
-12.700 MHz | -11.700 MHz | 200.000 kHz | 6.52231 GHz -55.93 dBm | [
11,700 MHz 12,700 MHz | 200.000 kHz 6.54770 GHz -55.99 dBm
12,700 MHz 23,400 MHz |~ 200,000 kHz 6.54776 GHz -56.17 dBm
23,400 MHz 35,100 MHz | 200.000 kHz 6.57008 GHz -65.67 dBm
35,100 MHz 50,000 MHz | 200.000 kHz 6.57781 GHz -65.32 dBém
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CF 7.095 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -14.25 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-50.000 MHz -34,050 MHz 00.000 kHz 7.05330 GHz -65.46 dBm -51.22 dB -11.22 dB
-34,050 MHz -22.700 MHz 00.000 kHz 7.06121 GHz -65.88 dBm -51.63 dB -11.90 dB
-22.700 MHz -12.350 MHz 00.000 kHz 7.08264 GHz -55.25 dBm -41.00 dB -20.99 dB
-12.350 MHz | -11.350 MHz | 200.000 kHz | 7.08265 GHz -54.95 dBm__ -40.71dB | -20.81 dB
11,350 MHz 12,350 MHz | 200.000 kHz 7.10733 GHz -54.83 dBm -40.58 dB -21.08 dB
12,350 MHz 22,700 MHz | 200,000 kHz 7.10743 GHz -54.90 dBm -40.65 dB -20.60 dB
22,700 MHz 34,050 MHz | 200.000 kHz 7.12894 GHz -66.89 dBm -52.64 dB -12.75 dB
34,050 MHz 50,000 MHz | 200.000 kHz 7.13208 GHz -66.25 dém -52.00 dB -12.00 dB
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.79 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -34,200 MHz 200,000 kHz 7.04624 GHz -65.41 dBm -51.62 dB -11.62 dB
-34,200 MHz -22,800 MHz | 200.000 kHz 7.06095 GHz -65.74 dBm -51.94 dB -12.11dB
-22,800 MHz -12,400 MHz | 200.000 kHz 7.08256 GHz -54.42 dBm [ B |
-12,400 MHz | -11.400 MHz | 200,000 kHz | 7.08261 GHz -55.26 dBm | [
11,400 MHz 12,400 MHz | 200.000 kHz 7.10740 GHz -54.93 dBm
12,400 MHz 22,800 MHz |~ 200,000 kHz 7.10742 GHz -53.77 dBm
22,800 MHz 34,200 MHz | 200.000 kHz 7.12008 GHz -66.71 dBém
34,200 MHz 50,000 MHz | 200.000 kHz 7.13349 GHz -66.12 dém
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.22 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimi
-50.000 MHz -34,800 MHz 00.000 kHz 7.0534 Hz -65.41 dBm -51.19 dB -11.19 dB
-34.800 MHz -23.200 MHz 00.000 kHz 7.06024 GHz -65.82 dBm -51.60 dB -11.63 dB
-23.200 MHz -12.600 MHz 00.000 kHz 7.08234 GHz -56.43 dBm -42.21 dB -22.16 dB
-12.600 MHz | -11.600 MHz | 200.000 kHz | 7.08242 GHz -56.05dBm | -41.83dB | -22.13dB
11,600 MHz 12,600 MHz | 200.000 kHz 7.10760 GHz -56.38 dBm -42.16 dB -22.26 dB
12,600 MHz 23.200 MHz | 200,000 kHz 7.10763 GHz -55.50 dBm -41.28 dB -21.27 dB
23,200 MHz 34,800 MHz | 200.000 kHz 7.12074 GHz -66.51 dBm -52.29 dB -12.36 dB
34,800 MHz 50,000 MHz | 200.000 kHz 7.14241 GHz -65.78 dBém -51.56 dB -11.56 dB
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.25 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -34,350 MHz 200,000 kHz 7.04B66 GHz -65.38 dBm -51.12dB -11.12dB
-34,350 MHz -22,900 MHz | 200.000 kHz 7.06085 GHz -65.87 dBm -51.62 dB -11.82 dB
-22,900 MHz -12,450 MHz | 200.000 kHz 7.08249 GHz -55.10 dBm -40.85 dB -20.80dB |
-12,450 MHz | -11.450 MHz | 200.000 kHz | 7.08256 GHz -55.41 dBm | [
11,450 MHz 12,450 MHz | 200.000 kHz 7.10745 GHz -55.17 dBm
12,450 MHz 22,900 MHz | 200,000 kHz 7.10749 GHz -54.73 dBm
22,900 MHz 34,350 MHz | 200.000 kHz 7.12029 GHz -66.53 dBm
34,350 MHz 50,000 MHz | 200.000 kHz 7.13123 GHz -66.11 dBém
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CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.07 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -34,050 MHz 00.000 kHz 706573 GHz -66.00 dBm -47.93 dB -7.93 dB
-34,050 MHz -22.700 MHz 00.000 kHz 7.08099 GHz -66.73 dBm - -8.70 dB
-22.700 MHz -12.350 MHz 00.000 kHz 7.10265 GHz -57.69 dBm -19.62 dB
-12.350 MHz | -11.350 MHz | 200.000 kHz | 7.10265 GHz -58.80 dBm__ -20.83 dB
11,350 MHz 12,350 MHz | 200.000 kHz 7.12735 GHz -59.15 dBm -21.18 dB
12,350 MHz 22,700 MHz | 200,000 kHz 7.12736 GHz -58.60 dBm -20.53 dB
22,700 MHz 34,050 MHz | 200.000 kHz 7.14003 GHz -67.15 dBém -9.11de
34,050 MHz 50,000 MHz | 200.000 kHz 7.15915 GHz -66.59 dém -8.52 dB
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CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.00 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -33.900 MHz 200,000 kHz 7.06761 GHz -65.87 dBm -47.88 dB -7.88 B
-33,900 MHz -22,600 MHz | 200.000 kHz 7.08117 GHz -66.76 dBm -48.76 dB -8.84 dB
-22,600 MHz -12,300 MHz | 200.000 kHz 7.10257 GHz -57.98 dBm -39.98 dB -19.89 dB
-12,300 MHz | -11.300 MHz | 200.000 kHz | 7.10271 GHz -58.41 dBm | -40.41dB -20.51 dB
11,300 MHz 12.300 MHz | 200.000 kHz 7.12728 GHz -58.35 dBm -40.35 dB -20.65 dB
12,300 MHz 22,600 MHz |~ 200,000 kHz 7.12731 GHz -58.57 dBm -40.57 dB -20.56 dB
22,600 MHz 33,900 MHz | 200.000 kHz 7.14832 GHz -67.08 dBém -49.08 dB -0.16 dB
33,900 MHz 50,000 MHz | 200.000 kHz 7.15073 GHz -66.50 dBm -48.50 dB -8.50 dB
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Spectrum

Ref Level 15.00 dBm
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CF 7.115 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -18.23 dBm RBW 200.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-50.000 MHz -34,350 MHz 00.000 kHz 706940 GHz -65.91 dBm -47.68 dB -7.68 dB
-34.350 MHz -22.900 MHz 00.000 kHz 7.08080 GHz -66.28 dBm -48. -8.20 dB
-22.900 MHz -12.450 MHz 00.000 kHz 7.10250 GHz -58.72 dBm -40. -20.45 dB
-12.450 MHz | -11.450 MHz | 200.000 kHz | 7.10256 GHz -5951dBm | -41. | -?1.39dB
11,450 MHz 12,450 MHz | 200.000 kHz 7.12744 GHz -59.80 dBm 5 -21.67 dB
12,450 MHz 22,900 MHz | 200,000 kHz 7.13767 GHz -66.88 dBm X -20.84 dB
22,900 MHz 34,350 MHz | 200.000 kHz 7.14919 GHz -66.60 dBm E -8.55 db
34,350 MHz 50,000 MHz | 200.000 kHz 7.15826 GHz -66.76 dém ! -8.54 dB
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CF 7.115 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -18.12 dBm RBW 200.000 kHz
Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-50,000 MHz -35.400 MHz 200,000 kHz 7.06567 GHz -65.88 dBm -47.76 dB -7.76 dB
-35,400 MHz -23.600 MHz | 200.000 kHz 7.07972 GHz -66.49 dBm -48.36 dB -8.48 dB
-23,600 MHz -12,800 MHz | 200.000 kHz 7.09147 GHz -66.65 dBm -48.53 dB -20.58 dB |
-12.800 MHz | -11.800 MHz | 200.000 kHz | 7.10220 GHz -60.80 dBm | -42.68dB | -22.78dB
11,800 MHz 12,800 MHz | 200.000 kHz 7.12779 GHz -61.18 dBm -43.05 dB -23.15 dB
12,800 MHz 23.600 MHz |~ 200,000 kHz 7.13844 GHz -66.85 dBm -48.73 dB -20.85 dB
23,600 MHz 35,400 MHz | 200.000 kHz 7.15017 GHz -66.92 dém -48.79 dB -0.03 dB
35,400 MHz 50,000 MHz | 200.000 kHz 7.15661 GHz -66.67 dém -48.54 dB -8.54 dB
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CF 6.125 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.07 dBm RBW 500.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-100.000 MHz -66.000 MHz 00.000 kHz .0482 Hz -62.11 dBm -53.05 dB .05 dB
-66.000 MHz -44.,000 MHz 00.000 kHz .0550 Hz -62.39 dBm - -13.33 dB
-44.000 MHz -23.000 MHz 00.000 kHz 1015 Hz -47.24 dBm -18.16 dB
-23.000 MHz | -22.000 MHz | 500.000 kHz | .10201 GHz -47 .88 dBm | -19.01 dB
22,000 MHz 23.000 MHz = 500,000 kHz 6.14799 GHz -47.06 dBm -18.19 dB
23,000 MHz 44,000 MHz | 500,000 kHz 6.14803 GHz -46.66 dBm -17.59 dB
44,000 MHz 66,000 MHz | 500.000 kHz 6.19095 GHz -61.61 dBém X -12.58 db
66,000 MHz 100,000 MHz = 500.000 kHz 6.22083 GHz -61.03 dém -51.97 dB -11.97 dB
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CF 6.125 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.08 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-100,000 MHz -66.600 MHz 500,000 kHz 6.04791 GHz -62.02 dBm -52.93 dB -12.93 dB
-66,600 MHz -44,400 MHz | 500,000 kHz 6.05851 GHz -62.37 dBm -53.28 dB -13.34 dB
44,400 MHz -23.200 MHz | 500.000 kHz 6.10179 GHz -48.46 dBm -39.37 dB B
-23200 MHz | -22.200 MHz | 500.000 kHz | 6.10181 GHz -48.66 dBm | -39.57 dB | B
22,200 MHz 23.200 MHz |~ 500,000 kHz 6.14817 GHz -47.43 dBm -38.35 dB
23,200 MHz 44,400 MHz | 500,000 kHz 6.14827 GHz -47.47 dBm -38.38 dB
44,400 MHz 66,600 MHz | 500.000 kHz 6.19139 GHz -61.52 dBém -52.43 dB
66,600 MHz 100,000 MHz = 500.000 kHz 6.21425 GHz -61.22 dBém -52.14 dB
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CF 6.125 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.32 dBm RBW 500.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-100.000 MHz -66.000 MHz 00.000 kHz 04695 GHz -62.30 dBm -52.97 dB .97 dB
-66.000 MHz -44.,000 MHz 00.000 kHz .05915 GHz -62.46 dBm -53.13 dB -13.22 dB
-44.000 MHz -23.000 MHz 00.000 kHz .10191 GHz -47.92 dBm -38.59 dB -18.56 dB
-23.000 MHz | -22.000 MHz | 500.000 kHz | .10201 GHz -48.44dbm  -39.12dB | -19.32dB
22,000 MHz 23.000 MHz = 500,000 kHz 6.14799 GHz -47.04 dBm -37.72dB -17.92 dB
23,000 MHz 44,000 MHz | 500,000 kHz 6.148035 GHz -46.93 dBm -37.61dB -17.59 dB
44,000 MHz 66,000 MHz | 500.000 kHz 6.19095 GHz -61.61 dBém -52.29 dB -12.32 db
66,000 MHz 100,000 MHz = 500.000 kHz 6.22087 GHz -61.23 dBém -51.91 dB -11.91 dB
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Count 100/100

@ 1Rm View

10 dbifait Gheck DARS
P<200

-10 d

v
Oy 7 1

-40 di

=50
-60 dBm / \

-70d
-80 d
CF 6.125 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.37 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-100,000 MHz -66.000 MHz 500,000 kHz 6.05665 GHz -62.45 dBm -53.09 dB -13.09 dB
-66.,000 MHz -44,000 MHz | 500.000 kHz 6.05913 GHz -62.66 dBm -53.29 dB -13.36 dB
44,000 MHz -23.000 MHz | 500.000 kHz 6.10187 GHz -47.25 dBm -37.88 dB -17.83 dB
-23.000 MHz | -22.000 MHz | 500.000 kHz | 6.10201 GHz -47.91 dbm | -38.55dB -18.75dB
22,000 MHz 23.000 MHz |~ 500,000 kHz 6.14799 GHz -47.07 dBm -37.71dB
23,000 MHz 44,000 MHz | 500,000 kHz 6.14803 GHz -45.89 dBm -36.53 dB
44,000 MHz 66,000 MHz | 500.000 kHz 6.19095 GHz -61.96 dém -52.59 dB
66,000 MHz 100,000 MHz = 500.000 kHz 6.21347 GHz -61.64 dBém -52.27 dB
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Spectrum Emission Mask Standard: None
Peak Power -9.88 dBm RBW 500.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-100.000 MHz -67.200 MHz 00.000 kHz 37433 GHz -60.25 dBm -50.37 dB 37 dB
-67.200 MHz -44.800 MHz 00.000 kHz 37791 GHz -61.32 dBm - -11.49 dB
-44.800 MHz -23.400 MHz 00.000 kHz 42155 GHz -48.64 dBm -18.74 dB
-23.400 MHz | -22.400 MHz | 500.000 kHz | 42161 GHz -49.26 dbm | -19.58 dB
22,400 MHz 23.400 MHz = 500.000 kHz 646839 GHz -49.36 dBm -19.68 dB
23,400 MHz 44,800 MHz | 500,000 kHz 6.46841 GHz -49.07 dBm -19.19 dB
44,800 MHz 67,200 MHz | 500.000 kHz 6.51217 GHz -61.17 dBm & -11.30 dB
67,200 MHz 100,000 MHz = 500.000 kHz 6.52980 GHz -60.54 dBém -50.65 dB -10.65 dB
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CF 6.445 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.43 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-100,000 MHz -66.900 MHz 500,000 kHz 6.37495 GHz -61.25 dBm -51.82 dB -11.82dB
-66,900 MHz -44,600 MHz | 500.000 kHz 6.37825 GHz -61.54 dBm -52.11 dB -12.19dB
44,600 MHz -23.300 MHz | 500.000 kHz 6.42169 GHz -47.58 dBm -38.15 dB -18.15 dB
-23.300 MHz | -22.300 MHz | 500.000 kHz | 6.42171 GHz -48.44 dbm | -39.01dB | -19.21dB
22,300 MHz 23.300 MHz |~ 500,000 kHz 646829 GHz -48.64 dBm -39.21 dB
23,300 MHz 44,600 MHz | 500,000 kHz 6.46847 GHz -48.17 dBm -38.74 dB
44,600 MHz 66,900 MHz | 500.000 kHz 6.51171 GHz -61.08 dBém -51.64 dB
66,900 MHz 100,000 MHz = 500.000 kHz 6.5332035 GHz -60.24 dBém -51.51 dB
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CF 6.445 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.94 dBm RBW 500.000 kHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-100.000 MHz -66.300 MHz 00.000 kHz 3744 Hz -60.83 dBm -50.90 dB .90 dB
-66.300 MHz -44.200 MHz 00.000 kHz 3787 Hz -61.34 dBm - -11.45 dB
-44.200 MHz -23.100 MHz 00.000 kHz 4217 Hz -47.98 dBm -18.00 dB
-23.100 MHz | -22.100 MHz | 500.000 kHz | 42191 GHz -48.45 dbm | -18.72 dB
22,100 MHz 23,100 MHz = 500,000 kHz 646809 GHz -48.29 dBm -18.55 dB
23,100 MHz 44,200 MHz | 500,000 kHz 6.46E17 GHz -47.99 dBm -18.02 dB
44,200 MHz 66,300 MHz | 500.000 kHz 6.51125 GHz -61.05 dém . -11.15dB
66,300 MHz 100,000 MHz = 500.000 kHz 6.52337 GHz -60.67 dBém -50.73 dB -10.73 dB
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CF 6.445 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.42 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-100,000 MHz -66.300 MHz 500,000 kHz 6.35135 GHz -60.79 dBm -51.37 dB -11.37 dB
-66,300 MHz -44,200 MHz | 500.000 kHz 6.37873 GHz -61.19 dBm -51.77 dB -11.79 dB
44,200 MHz -23.100 MHz | 500.000 kHz 6.42185 GHz -47.51 dBm -38.09 dB B
23100 MHz | -22.100 MHz | 500.000 kHz | 6.42191 GHz -47.78 dbm | -38.36 dB | B
22,100 MHz 23.100 MHz = 500,000 kHz 6.46809 GHz -47.84 dBm -38.42 dB
23,100 MHz 44,200 MHz | 500,000 kHz 6.46E11 GHz -47.58 dBm -38.16 dB
44,200 MHz 66,300 MHz | 500.000 kHz 6.51123 GHz -61.05 dém -51.63 dB
66,300 MHz 100,000 MHz = 500.000 kHz 6.53575 GHz -60.53 dém -51.11 dB
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